FCC Part 15.247 DA 00-705_Test Report

1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] Limit{MHZz] Verdict
DH5 2402 1.030 PASS
DH5 2441 1.025 PASS
DH5 2480 1.032 PASS
2DH5 2402 1.289 PASS
2DH5 2441 1.291 PASS
2DH5 2480 1.287 PASS
3DH5 2402 1.294 PASS
3DH5 2441 1.296 PASS
3DH5 2480 1.291 PASS




FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_DH5_2402

i RL RF S0Q  AC SENSEPULSE 10:00:05 AMMov 03, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402014 GHz
Ref Offset 0.7 dB
1Lo dB/div Ref 20.00 dBm -2.3987 dBm
og
oo L1 Center Freq||
0.00 2.402000000 GHz
-10.0 _,‘/‘{ ASal \ﬂ\/\
-20.0
-30.0 ﬁ
-40.0 V\_\ /\J \—\_\ f
-60.0
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200000 Kon
Auto Man
Qccupied Bandwidth Total Power 7.56 dBm
890.72 kHz Freqofteet
Transmit Freq Error 5.563 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.030 MHz x dB -20.00 dB
MSG STATUS

20 dB Bandwidth_DH5_2441

Agilent Spectrum Analyzer - Occupied BW
i RL RF So08 AC

{ SENSE:PULSE ALIGH AUTO 10:01:55 AMNav 03, 2017 [ |
Icenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:»111
¥IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441156 GHz
Ref Offset0.7 dB
10cBiay ___Ref 20.00 dBm -0.96661 dBm
og |
o8 ‘1 Center Freq||
0.00 2.441000000 GHz
100 WM\
-20.0 _“f/v \ﬂ\/\
- ] P =
300 ,—/V H\
-40.0
] N
-50.0
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VEBW 100 kHz Sweep 2.133ms 200,000 kHz
[Aut M
Occupied Bandwidth Total Power 8.96 dBm — an
886.81 kHz Freqoftse
Transmit Freq Error 3.190 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.025 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL

20 dB Bandwidth_ DH5_2480

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

1 RF 09 AC SENSE:PULSE ALIGN AUTO 100341 AMNOV 03,2007 | _ |
ICenter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480014 GHz
Ref Offset 0.7 dB
10 dB/div_ Ref 20.00 dBm -1.3680 dBm
og
100 L1 CenterFreq(|
0.oo 2.480000000 GHz
o0 /‘\Jr\/‘*‘-/‘_“/\v-v’\
200 "‘”’\/d "\,,\/\‘ -
0.0 - ~
400 '-/v \A\ -
-60.0 \M\"/ \\//N
-50.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 8.57 dBm
888.38 kHz Freqoftset
Transmit Freq Error 519 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.032 MHz x dB -20.00 dB
MSG STATUS

20 dB Bandwidth_2DH5_2402

1 SENSEPULSE ALIGN AUTO 10:056:33 AMMNov 03, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.402162 GHz
Ref Offset 0.7 dB
10a3ian ___Ref 20.00 dBm -3.7880 dBm
og
oo 1| Center Freq||
o.oo . 2.402000000 GHz
-10.0 M o
-30.0
-40.0 [ / \\" ]
-50.0
-50.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 6.19 dBm
1.1713 MHz Freqoffse
Transmit Freq Error -406 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.289 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL RF S0 AC

20 dB Bandwidth_2DH5_2441

SEMSEPULEE]

ALIGN AUTO

10:08:09 AMMov 03, 2017

M3G

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

SENSEPULEE]

STATUS

20 dB Bandwidth_2DH5_2480

||enter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441162 GHz
Ref Offset 0.7 dB
10 dB/div Ref 20.00 dBm -2.2779 dBm
og |
00 1 Center Freq||
0.00 'V\A 2.441000000 GHz
100 W dhaant ™,
Bl -] ™~
300 HJ/J \\’\/
-40.0 \““"‘\
500
500
700
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 7.79 dBm
1.1766 MHz Freqoftset
Transmit Freq Error -1.475 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.291 MHz x dB -20.00 dB

1 : ALIGN AUTO 10:09:57 AMMNov 03, 2017
Icenter Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.480162 GHz
Ref Offset 0.7 dB
10a3ian ___Ref 20.00 dBm -3.2734 dBm
og
oo 1| Center Freq||
o.oo ’\/J 2.480000000 GHz
-10.0 - ~] "l
o fr‘h'*v T "\/“v\
-30.0 //j \
00—~ N
-50.0
-50.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Aut M
Occupied Bandwidth Total Power 6.79 dBm — an
1.1676 MHz Freqoffse
Transmit Freq Error -3.132 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.287 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL RF S0 AC

20 dB Bandwidth_3DH5_2402

SEMSEPULEE]

ALIGN AUTO 10012000 AMMov 03, 2017

|ICenter Freq 2.402000000 GHz

M3G

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

STATUS

20 dB Bandwidth_3DH5_2441

Center Freq: 2.402000000 GHz Radic Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.402158 GHz
Ref Offset 0.7 dB
10dBidiv Ref 20,00 dBm -3.2341 dBm
og
o 1| Center Freq|
0.00 ’ 2.402000000 GHz
100 ..J'-'\;“h‘f‘*—/\\
200 /Nr N
300 // \\
Rl
500
500
700
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200.000 kHz
Auto Man
Occupied Bandwidth Total Power 6.07 dBm
1.1806 MHz Freq Offset
Transmit Freq Error 2.006 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.294 MHz x dB -20.00 dB

1 SENSEPULSE ALIGN AUTO 10:14:00 AMMNov 03, 2017
Icenter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.441162 GHz
Ref Offset 0.7 dB
10a3ian ___Ref 20.00 dBm -1.5499 dBm
og |
oo 1 Center Freq||
o.oo 2.441000000 GHz
-10.0 ey
//\/ u‘"-—./\\/_\_
-20.0
-30.0 ,-/ \\\V
400 o e RASNaa
-50.0
-50.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 7.77 dBm
1.1878 MHz Freqoffse
Transmit Freq Error -845 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.296 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC SEMSEPULEE]

20 dB Bandwidth_3DH5_2480

ALIGN AUTO

10:15:27 AMMov 03, 2017

M3G

STATUS

||enter Freq 2.480000000 GHz Center Freq: 2430000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480162 GHz
Ref Offset 0.7 dB
10aBy __Ref 20.00 dBm -2.5671 dBm
og
00 1| Center Freq||
0.00 \,\A 2.480000000 GHz
100 o
200 / A \
-30.0
400 / \
[ T e
500
-50.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 6.67 dBm
1.1773 MHz Freqoftset
Transmit Freq Error 57 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.291 MHz x dB -20.00 dB




FCC Part 15.247 DA 00-705_Test Report

2.0ccupied Bandwidth

Test Mode Test Channel OBW[MHZz] Limit(MHZz] Verdict
3.Conducted Peak Output Power

Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
DH5 2402 0.273 30 PASS
DH5 2441 1.773 30 PASS
DH5 2480 1.278 30 PASS
2DH5 2402 -0.153 30 PASS
2DH5 2441 1.189 30 PASS
2DH5 2480 0.415 30 PASS
3DH5 2402 -0.005 30 PASS
3DH5 2441 1.335 30 PASS
3DH5 2480 0.613 30 PASS
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_DH5_ 2402

i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 10:00:30 AM Moy 03, 2017
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur W[5 |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
et Offect07 dB Mkr1 2.402 058 125 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm 0.273 dBm
Log
Center Freq
00 2.402000000 GHz
.1
000 — ]
| I —— StartFreq
100 2.399500000 GHz
e Stop Freq
2.404500000 GHz
-30.0
400 CF Step
' 500.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_DH5_ 2441
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 10:02:19 AM Moy 03, 2017
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur w2456 |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
et Offect07 dB Mkr1 2.440 963 125 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm 1.773 dBm
Log
Center Freq
00 " 2.441000000 GHz
0.oo p— =]
| ] I StartFreq
100 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz
-300
400 CF Step
' 500.000 kHz
Auto Man
-500
D Freq Offset
0Hz
-70.0
Center 2441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_DH5 2480

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 10:04:03 AM Moy 03, 2017
ICenter Freq 2.480000000 GHz Avg Type: Log-Pur M 23455 | | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP PP PP P
Auto Tune
ef Offest 07 dB Mkr1 2.479 943 125 GHz
10 aBidiv  Ref 20.00 dBm 1.278 dBm
Log
Center Freq
00 ; 2.480000000 GHz
0.00 — ’
] I StartFreq
00 2.477500000 GHz
e Stop Freq
2.482500000 GHz
-300
400 CF Step
) 500.000 kHz|
Auto Man
500
00 Freq Offset
0Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_2DH5_ 2402
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 10:06:59 AM Moy 03, 2017 F
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
Auto Tune
Cef Offst 07 dB Mkr1 2.402 016 875 GHZ
10dBiilv  Ref 20,00 dBm -0.153 dBm
Log
Center Freq
o 2.402000000 GHz,
1
0.00 ———
[—
P H._____‘m StartFreq
100 2.399500000 GHz
=0 Stop Freq
2.404500000 GHz,
300
400 CF Step
) 500.000 kHz
Auto Man
500
D Freq Offset
0Hz
700
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS
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Conducted Peak Output Power_2DH5 2441

Agilent Spectrum Analyzer - Swept SA

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 1008133 AM Moy 03, 2017
ICenter Freq 2.441000000 GHz Avg Type: Log-Pur M 23455 | | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP PP PP P
Auto Tune
ef Offest 07 dB Mkr1 2.441 116 875 GHz
10 dBidiv  Ref 20.00 dBm 1.189 dBm
Log
Center Freq
00 2.441000000 GHz
1
0.00 —— .
| | StartFreq
00 2.438500000 GHz
e Stop Freq
2.443500000 GHz
-300
400 CF Step
) 500.000 kHz|
Auto Man
500
00 Freq Offset
0 Hz
700
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_2DH5_ 2480
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 10:10:21 AM Moy 03, 2017 F
ICenter Freq 2.480000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
Auto Tune
Cef Offst 07 dB Mkr1 2.479 997 500 GHZ
10dBiilv  Ref 20,00 dBm 0.415 dBm
Log
Center Freq
o 2.480000000 GHz,
1
0.00 — e ———
| ““"‘---*-h__“_‘_\ StartFreq
100 2.477500000 GHz
=0 Stop Freq
2.482500000 GHz,
300
400 CF Step
) 500.000 kHz
Auto Man
500
D Freq Offset
0Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS




N\ FCC Part 15.247 DA 00-705_Test Report

Conducted Peak Output Power_3DH5 2402

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 10:12:26 AMMoy 03, 2017

ICenter Freq 2.402000000 GHz Avg Type: Log-Pur M 23455 | | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP PP PP P
Auto Tune
ef Offest 07 dB Mkr1 2.402 010 625 GHz
10 aBidiv  Ref 20.00 dBm -0.005 dBm
Log
Center Freq
00 2.402000000 GHz
1
0.00 — ——
M—’M Mﬂ“‘\-‘_‘_ Start FrEq
00 2.399500000 GHz
e Stop Freq
2.404500000 GHz
-300
400 CF Step
) 500.000 kHz|
Auto Man
500
00 Freq Offset
0Hz
700
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_3DH5_ 2441
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 10:14:33 AM Moy 03, 2017
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur W[5 |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
Auto Tune
Cef Offst 07 dB Mkr1 2.440 945 000 GHZ
10dBiilv  Ref 20,00 dBm 1.335 dBm
Log
Center Freq
o A 2.441000000 GHz,
0.00 — ’ — I
| T ] StartFreq
100 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz,
300
400 CF Step
) 500.000 kHz
Auto Man
500
D Freq Offset
0Hz
700
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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Conducted Peak Output Power_3DH5 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 10:15:51 AM Moy 03, 2017

|ICenter Freq 2.480000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| 1M ekt
IFGain:Low #Atten: 30 dB perfP PPP PR
Ref Offset0.7 dB Mkr1 2.479 901 875 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 0.613 dBm
Log
Center Freq
0o 2.480000000 GHz
1
0.00 . e
o I StartFreq
100 2.477500000 GHz
0 StopFreq
2.482500000 GHz
-30.0
-40.0 CF Step
) 500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G STATUS




FCC Part 15.247 DA 00-705_Test Report

4.Carrier Frequency Separation

Test Mode Test Channel ResultfMHz] LimitiMHZz] Verdict
DH5 2402 0.996 0.687 PASS
DH5 2441 0.880 0.683 PASS
DH5 2480 1.062 0.688 PASS
2DH5 2402 1.306 0.859 PASS
2DH5 2441 1.000 0.861 PASS
2DH5 2480 1.310 0.858 PASS
3DH5 2402 1.030 0.863 PASS
3DH5 2441 1.126 0.864 PASS
3DH5 2480 1.306 0.861 PASS
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Carrier Frequency Separation_DH5 2402

Agilent Spectrum Analyzer - Swept SA

i FRL RF S0 AC SEMSEPULSE ALIGH AUTO 10:22:24 AM Mo 03, 2017
|Center Freq 2.402500000 GHz Avg Type: Log-Pwr TaE[l23as5e |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
o Offeet07 dB AMKr1 996.50 kHZ Auto Tune
10dBiciy_Ref 20.00 dBm 0.156 dB
100 .1!_\2 CenterFreq
b
0.00 Aﬁ\\ - 2.402500000 GHz
-10.0 ]
(‘/u""/ ‘_‘r_,-"f
0 StartFreq
300 2401500000 GHz
-40.0
500
00 Stop Freq
2.403500000 GHz
700
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
i F | | 240216325GHz|  0378dBm| [ [ ]
&) | I (I Freq Offset
4N 0 Hz
ey |
|
7
s Il
oIl
10 I
11 R
4
MSG STATUS

Carrier Frequency Separation_DH5 2441

H ALIGH AUTO 10:24:59 AMMov 03, 2017
[Center Freq 2.441500000 GHz #Avg Type: RMS macEffa3ese|  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGainlow  #Atten:30 dB perfP PPP PP
Ref Dffset0.7 dB AMKkr1 880 kHz AdtoTune
10dBiciy_Ref 20.00 dBm -0.438 dB
[
0.0 y sz CenterFreq
0.00 / i\\ Pz ~ 2.441500000 GHz
oo [ i AN e R
0 StartFreq
A0 2.440500000 GHz
-400
-50.0
00 Stop Freq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION wWIDTH FUMCTION WALLE m Man
m--———
2 [ 2441168GHz|  1848dBm| | | ]
3 I B B Freq Offset
4N 0 Hz
|
|
70
s Il
s Il
10 I
11 R
<

STATUS

=
@
[n]
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Carrier Frequency Separation_DH5 2480

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGH AUTO 10:25:48 AMMov 03, 2017

|[Center Freq 2. 479500000 GHz | #Avg Type: RMS TRACE[1 2345 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:iLow  #Atten: 30 dB verPPPPPP
e Ofeot07 d AMKkr1 1.062 MHzZ Auto Tune
10dBiciv_Ref 20.00 dBm -0.179 dB
|
10.0 ’11\2 CenterFreq
W
Dm . - . 2.479500000 GHz
z o
-0 f‘/rﬂ \A\\ ,// V\
e ~ M
=200
StartFreq
=500 2.478500000 GHz
-40.0
500
00 Stop Freq
2.480500000 GHz
-70.0
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
i F | | 2478992GHz[ o0&878dBm[ | | ]
3 - I E R Freq Offset
i
¢ Il
7
s
o
10 I
11
4
MSG STATUS

Carrier Frequency Separation_2DH5_2402

i FRL 50 % SEMSEPULSE ALIGH AUTO 10:31:34 AM Moy 03, 2017
Icenter Freq 2 402500000 GHz RAvg Type: RMS TaE[l23as5e |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGainlow  #Atten:30 dB perfP PPP PP
o Offeet07 dB AMKr1 1.306 MHzZ Auto Tune
10dBiciy_Ref 20.00 dBm -0.477 dB
o4 .1 A2 CenterFreq
0.00 2.402500000 GHz
o MMA&%M%__ WS RSV INZVAVAS P v s I
0 StartFreq
A0 2.401500000 GHz
-400
-50.0
00 Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & m Man
m--———
| 2401846GHz]  1039dBmMm| [ | ]
I B I Freq Offset
0 Hz

OO~ LN

A a s

STATUS

=
@
[n]
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Carrier Frequency Separation_2DH5 2441

Agilent Spectrum Analyzer - Swepl SA
il RL RF 508 SEMSE:PLLSE ALIGN AUTO 10:34:58 AMMNow 03, 2017

|[Center Freq 2. 441500000 GHz | #Avg Type: RMS TRACE[1 2345 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:Low  #Atten: 30 dB verfP PPPPP
o Offect07 dB AMKr1 1.000 MHZ][ ~ AutoTune
10 gBIdiv Ref 20.00 dBm 0.008 dB
|
10.0 .1A2 CenterFreq
W
0.00 2.441500000 GHz
o Wwﬂ,ﬂf MWWAWHWM_’MJ T "\n‘w%
0 StartFreq
0o 2.440500000 GHz
400
0
00 Stop Freq
2.442500000 GHz
700
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WD TH FUMCTIOM VALUE A m Man
m--———
2
3 - _— FreqOffset
g - 0 Hz
¢ I
7
s I
o I
10 I
11
4
MSG STATUS

Carrier Frequency Separation_2DH5_2480

il RL S0Q SEMSE:PULEE] ALIGH AUTO 10:35:49 AMMov 03, 2017

|Center Freq 2 479500000 GHz #Avg Type: RMS TACE[lz3456 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TPE |IW) ot
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Carrier Frequency Separation_3DH5_2402

Agilent Spectrum Analyzer - Swepl SA
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Carrier Frequency Separation_3DH5_2441
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Carrier Frequency Separation_3DH5_2480

Agilent Spectrum Analyzer - Swepl SA
il RL RF 508 SEMSE:PLLSE ALIGN AUTO 10:42:54 AMMNow 03, 2017

|Center Freq 2. 479500000 GHz | #Avg Type: RMS TAE[L 23456 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:Low  #Atten: 30 dB cer|P PRP PP
e Ofeat07 B AMKr1 1.306 MHZ Auto Tune
10 gBIdiv Ref 20.00 dBm 0.278 dB
10.0 .11'_\.2 CenterFreq
0.m 2.479500000 GHz
400 s I i S e ekl (A (LY sy
e StartFreq
08 2.478500000 GHz
400
A0
500 Stop Freq
2.480500000 GHz
700
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKF| MODE TRC SCL FUNCTION | FUNCTIONwIDTH FNCTONVALDE o [Rute Man
EI--_——
i F |
3 - _— Freq Offset
‘-
¢
7
s
o
10 I
11
4
IMSG STATUS




FCC Part 15.247 DA 00-705_Test Report

5.Dwell Time

Test

Test

Burst

Total

Mode Channel Width[ms/hop/ch] Hops[hop*ch] e L) | Vereies
DH5 2402 2.87 106.7 0.306 04 PASS
DH5 2441 2.87 106.7 0.306 0.4 PASS
DH5 2480 2.87 106.7 0.306 04 PASS
2DH5 2402 2.88 106.7 0.307 04 PASS
2DH5 2441 2.88 106.7 0.307 0.4 PASS
2DH5 2480 2.88 106.7 0.307 04 PASS
3DH5 2402 2.88 106.7 0.307 0.4 PASS
3DH5 2441 2.88 106.7 0.307 0.4 PASS
3DH5 2480 2.88 106.7 0.307 04 PASS




FCC Part 15.247 DA 00-705_Test Report

Dwell Time_DH5 2402

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_DH5_2441
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Dwell Time_DH5_ 2480

Agilent Spectrum Analyzer Swept SA
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Dwell Time_2DH5_2402

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_2DH5_2441

Agilent Spectrum Analyzer Swept SA
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Dwell Time_2DH5_2480

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_3DH5_2402

Agilent Spectrum Analyzer Swept SA
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Dwell Time_3DH5_2441

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_3DH5_ 2480

Agilent Spectrum Analyzer Swept SA
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6.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH5 2402 79 >=15 [ PASS
2DH5 2402 79 >=15 | PASS

3DH5 2402 79 >=15 [ PASS
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Hopping Channel Number_DH5 2402

Agllent Spectrum Analyzer - Swept SA
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Hopping Channel Number_3DH5 2402

Agilent Spectrum Analyzer, - Swept SA

RF 502 AC ! ALIGHNAUTO 10:47:34 AM Moy 03, 2017
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7.Band-edge for RF Conducted Emissions

I P B T
DH5 2402 On 2.337 -56.053 -17.66 PASS
DH5 2402 Off 0.098 -57.827 -19.9 PASS
DH5 2480 On 3.091 -56.407 -16.91 PASS
DH5 2480 Off 1.074 -57.178 -18.93 PASS
2DH5 2402 On 1.101 -57.117 -18.9 PASS
2DH5 2402 Off -1.594 -57.155 -21.59 PASS
2DH5 2480 On 0.695 -55.868 -19.31 PASS
2DH5 2480 Off -0.616 -56.848 -20.62 PASS
3DH5 2402 On 1.048 -56.351 -18.95 PASS
3DH5 2402 Off -1.046 -56.470 -21.05 PASS
3DH5 2480 On 1.425 -56.833 -18.58 PASS
3DH5 2480 Off -0.472 -56.834 -20.47 PASS
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Band-edge for RF Conducted Emissions_DH5 2402 _Hopping On

Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_DH5_2402_Hopping Off

Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_ DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 10:27:04 AMMNov 03, 2017
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Band-edge for RF Conducted Emissions_ DH5 2480_Hopping Off
Agilent Spectrum Analyzer - Swept SA
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Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2.200000 MHz|
MKR MODE| TRC 5CL FUMCTION FUMCTIOM WIDTH FUNCTION VaLUE m Man
1 III--_—_
III | f[  248350000GHz| 59832dBm| [ | |
[ f[  250000000GHz| 60690dBm[ [ | | Freq Offset
_—_ 0Hz
- ]
M3G STATUS
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Band-edge for RF Conducted Emissions_2DH5 2402 _Hopping On

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 10:33:06 AMMNov 03, 2017

[Center Freq 2. 400000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg[Held: 10110 TRE | oot
IFGain:Low #Atten: 30 dB cer|P PPPPP
Ref Offsot 07 dB Mkr4 2.387 392 5 GHz Auto Tune
10 gBldiv Ref 20.00 dBm -57.117 dBm
100 Q‘- Center Freq
0.00 2.400000000 GHz,
100 ;"VWN b AAARAR AR LS |
200 , -13.90 dBm|
o ‘ StartFreq
e ’J 2.370000000 GHz

-40.0
|

-500

.
: |
-
o
2
N>

00 StopFreq
' 2.430000000 GHz
-F0.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--_—_
| f[  24000000GHz[ 68720dBm|[ [ | |
| £  23900000GHz| B8791dBm[ [ [ | Freq Offset
_—_ 0 Hz
5 I B
6
7
8
9
10
1 I R B B
<
M3G STATUS
Band-edge for RF Conducted Emissions_2DH5 2402 _Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 10:07:09 AM Moy 03, 2017 F
[Center Freq 2. 357000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten:30 dB oer|F PPPF P
o Offeet 07 dB Mkrd 2.346 225 GHzZ Auto Tune
10 gBldiv Ref 20.00 dBm -57.155 dBm
oo | Center Freq
oo F\ 2.357000000 GHz
-10.0 L |
- 29150
oo | StartFreq
00 )J 2310000000 GHz
-400 J ]
500 4
3
-B0.0 Ly FARTNI . IV “_“,J.L, PR TN I A [N [PAOPTTURUREY | R KTV TR TTUY ol s .......§‘> ......y StopFreq
' T ' ’ T 2.404000000 GHz
-f0.0
Start 2.31000 GHz Stop 2.40400 GHzZ CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHz|
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--_—_
III [ f[  2400000GHz| 66770dBm| [ [ |
| f[  2390000GHz| B0924dBm| | [ | Freq Offset
-ﬂm——— 0Hz
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Band-edge for RF Conducted Emissions_2DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA

] RL RF a0 @ SENSE:PULEE ALIGHN AUTO 10:36:58 AMMNoy 03, 2017 Frequenc
Icenter Freq 2. 483500000 GHz | #fwg Type: RMS MeCE[12345 6 guency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #atten: 30 dB verjP PPPPP
o Offeet 07 dB Mkrd 2.494 180 0 GHZ][ ~ AutoTune
19dBidiy_Ref 20.00 dBm -55.868 dBm
0.0 01 Center Freq
0.00 2.483500000 GHz
o WH*WW%WWWJWWWN |
-19.31 dBm|
-200
l StartFreq
=00 l 2453500000 GHz
-40.0
|
500 'nl 5 ’4 3
00 L el I P/ R MR Stop Freq
2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III-- 2. 456 050 0 GHz 0. 695 Bm | 0000 00|
[ f | 2.483 500 0 GHz S964d4dBm[ [ 000000 000000
[ £ 25000000GHz| $£9473dBm| | | @ | Freq Offset
2.494 1800 GHz 55868dBm| [ 0000 0000000 ] 0 Hz
g I N A
7
8
9
10
1 I A
<
M3G STATUS
Band-edge for RF Conducted Emissions_2DH5 2480 Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 10:10:32 AMMNoy 03, 2017 F
[Center Freq 2. 489000000 GHz | #Avg Type: RMS TACE[12345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainiLow  WAtten:30 dB oerfP PPPPP
Auto Tune
Ref Offset 0.7 B Mkrd 2.487 130 00 GHz
10cBiay_Ref 20.00 dBm -56.848 dBm
0o { 1 Center Freq
0.00 2.489000000 GHz
-10.0 \ ]
200 / \ -20 52 dEmfl
] l StartFreq
=500 o L 2.478000000 GHz
-400 { ot} -
500 2 14 2
G000 'J Hﬂ"‘)'\-_ ’ Q LYSUP T S LIS P L Y T _.‘a;\' CIRVE. I 0 P LY N PO R R ‘.gl Stop Freq
2,500000000 GHz,
-70.0
Start 2.47800 GHz Stop 2.50000 GHzZ CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2.200000 MHz|
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--___
III £ 2.483 500 00 GHz 58706dBm|[ [ [ 0]
| £  250000000GHz| 60262dBm| | | | Freq Offset
2.487 130 00 GHz 56848dBm| [ 0000 00000000 | 0 Hz
-r -~ ]
M3G STATUS
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Band-edge for RF Conducted Emissions_3DH5 2402 _Hopping On

Agilent Spectrum Analyzer, - Swept SA

] RL RF a0 @ SENSE:PULEE ALIGHN AUTO 10:42:34 AM Moy 03, 2017 F
Icenter Freq 2. 400000000 GHz | #fwg Type: RMS MeCE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #Atten: 30 dB verfP PPPPP
o Offeet 07 dB Mkrd 2.382 037 5 GHz][ ~ AutoTune
19dBidiy_Ref 20.00 dBm -56.351 dBm
no Q‘- Center Freq
0.00 TREYY YRy ey 2.400000000 GHz
00 ’ -13.95 dBm|
' } StartFreq
300 nJ 2.370000000 GHz
-40.0 { |
4 L] L ]
-500 El Z
500 fasetid " t - Q ) Ao Q StopFreq
2.430000000 GHz
-70.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III-- 2. 421 847 5 GHz 1 043 Bm [ 0 000000
| f | 2.400 000 0 GHz 588486dBm| [ [ ]
[ £ 23900000GHz| $£89833dBm| | | @@ | Freq Offset
23820375GHz| 56381dBm| | 00| 0000 | 0 Hz
5 [ A
6
7
8
9
10
1 I A
<
M3G STATUS
Band-edge for RF Conducted Emissions_3DH5_2402_Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 10112136 AM Moy 03, 2017 F
[Center Freq 2. 357000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten:30 dB oer|F PPPF P
o Offeet 07 dB Mkrd 2.386 434 GHzZ Auto Tune
10cBiay_Ref 20.00 dBm -56.470 dBm
o <>1 Center Freq
0.00 2,357000000 GHz
-10.0 ]
=200 -21 USL
‘ StartFreq
00 u| 2310000000 GHz
-40.0 I —
-50.0 ,4 2 2
,BDD e AT R R PPE TR TT WP NN TR T TRF IR PE | VTR IPTANPTINY | TAT FPRREVORNT | Loy .M. I L A Ll -..n{} n \]‘.M Stop Freq
i . i 2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHzZ CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHz|
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--_——
III | f | 2.400 000 GHz 56370dBm|[ [ 0 ]
| £  2390000GHz| 60456dBm| | | | Freq Offset
2.386 434 GHz 56470dBm| [ 000 000000000 | 0 Hz
- ]
M3G STATUS
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Band-edge for RF Conducted Emissions_3DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 10:45:48 AMMNov 03, 2017

Icenter Freq 2. 483500000 GHz | #fwg Type: RMS MACE[T23455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #atten: 30 dB verjP PPPPP
o Offeet 07 dB Mkrd 2.493 962 5 GHz][ ~ AutoTune
19dBidiy_Ref 20.00 dBm -56.833 dBm
100 Q1 Center Freq
0.00 i 2.483500000 GHz
AR A, |
200 1 -18.58 dBm
e I StartFreq
=00 2453500000 GHz
-40.0
"[\ I
L | NI
00 i, RO, (P NRRRRTLY W PRI TY WP TR TN StopFreq
2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR MODE| TRC SCL FUMCTIOM FUMCTIOM WIDTH FUMCTION VaLUE - m Man
1 III-- 2, 461 045 0 GHz 1 425 Bm | 0000 00|
[ f | 2.483 500 0 GHz 58g19dBm|[ [ 0000 0000000
[f[  25000000GHz| 59636dBm|[ [ | | Freq Offset
24939625 GHz 56833dBm| [ 000 00000 0 Hz
5 [ A
6
7
]
9
10
1 - [ [ [ ]
<
M3G STATUS
Band-edge for RF Conducted Emissions_3DH5_ 2480 Hopping Off
Agilent Spectrum Analyzer - Swept SA
] RL RF s0Q SEMSE.PLLSE ALIGN ALTO 10:16:01 AMMNoy 03, 2017 F
[Center Freq 2. 489000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainiLow  WAtten:30 dB oerfP PPPPP
o Offeet 07 dB MKr4 2.495 050 00 GHz|| ~ AutoTune
10cBiay_Ref 20.00 dBm -56.834 dBm
oo 1 Center Freq
0.00 2.489000000 GHz
-10.0 L\' ]
=200 f \ -20 47 dBmfl
[ l StartFreq
-30.0
2.478000000 GHz
{WJ L, | 2476000000 Gz
5 4
-50.0 5 3
600 ¢ \“""'H" B L R L e L L -~A~.~,-~,.M, Ly P StopFreq
2,500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHzZ CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2.200000 MHz|
MKR MODE| TRC 5CL FUMCTION FUMCTIOM WIDTH FUNCTION VaLUE m Man
1 III--___
III £ 2.483 500 00 GHz 59860dBm| [ | ]
[ f[  250000000GHz| 60804dBm[ [ | | Freq Offset
2.495 050 00 GHz 56834dBm| [ 0000 00000000 | 0 Hz
- ]
M3G STATUS
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8.RF Conducted Spurious Emissions

Max. .
Test StartFre | StopFre | RBW VBW Limit .
Test Mode Channel [MHZ] [MHZ] [KHz] [kHz] Pref[dBm] [I(_:I%Vn(:l] [dBm] Verdict
<-
DH5 2402 30 25000 100 300 -0.279 | -51.690 20.279 PASS
DH5 2441 30 25000 100 300 1.364 | -52.118 18<E;36 PASS
<-
DH5 2480 30 25000 100 300 1.002 | -51.672 18.998 PASS
2DH5 2402 30 25000 100 300 -1.217 | -52.031 21<2'17 PASS
2DH5 2441 30 25000 100 300 0.35 -51.867 [<-19.65| PASS
2DH5 2480 30 25000 100 300 -0.431 | -52.306 20<A:31 PASS
3DH5 2402 30 25000 100 300 -1.359 | -51.797 21<?:59 PASS
3DH5 2441 30 25000 100 300 0.409 | -50.666 19<5'91 PASS
3DH5 2480 30 25000 100 300 -0.959 | -51.664 20<9'59 PASS
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RF Conducted Spurious Emissions_DH5 2402

Agilent Spectrum Analyzer - Swept SA

I RL RF S0Q AC SEMNSE:PULSE ALIGHN AUTO 10:00:48 AMMow 03, 2017 F
|[Center Freq 2.402000000 GHz | #Avg Type: RMS TRACE[1 2345 & requency
PHO: Wide —»~ T1rig:Free Run Avg[Hold: 10110 TYPE |IV] it
IFGain:Low #Atten: 30 dB ET|P PPPPP
Ref Offset 0.7 dB Mkr1 2.402 175 50 GHZ Auto Tune
10dBidiv  Ref 20.00 dBm -0.279 dBm
JLog
CenterFreq
00 2.402000000 GHz
’1
0.00 i ]
/f StartFreq
4100 2.401000000 GHz
-20.0 \F"\ -20 28 dBmfl
- ] Stop Freq

J// \ 2.403000000 GHz
-30.0 / A
b \\\” Ol CF Step

oo Y h 200.000 kHz
Auto Man
500
00 Freq Offset
0Hz
700
Center 2402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA
I RL RF S0Q  AC SEMSE:PULSE ALIGN AUTO 10:01:00 AMNow 03, 2017

[Center Freq 12.515000000 GHz | #Avg Type: RMS wacE[{ 23456  reduency
PHO: Fast —»~ T1rig:Free Run Avg|Hold: 2110 TVPE FF\'H'P'P"P'P'F:
DET

IFGain:Low HAtten: 30 dB

Auto Tune|
Ref Offset 0.7 dB Mkr2 23.071 GHz
10 dBidiv  Ref 20.00 dBm -51.690 dBm
JLog
Center Freq
104 12.515000000 GHz
1
0.0oo (
StartFreq
100 30.000000 MHz
-20.28 ciBm|
A0 1 Stop Freq
25.000000000 GHz
-30.0
400 CF Step
2.497000000 GHz
2 Auto Man
-E0.0 P
Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG STATUS
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RF Conducted Spurious Emissions_DH5 2441

Agllent Spectrum Analyzer Swept SA

RL S0Q  AC SENSE:RULEE ALIGN AUTO 10:02:26 AMMNov 03, 2017 F
||Center Freq 2 441000000 GHz | #Avg Type: RMS 123456 requency
PNO: Wide —— Trig:Free Run Avg[Hold: 10110 THPE |14 ok
IFGain:Low H#Atten: 30 dB oerfP PPFP P
Ref Offsot 0.7 dB Mkr1 2.441 165 75 GHZ Auto Tune
10 dBIdiv  Ref 20.00 dBm 1.364 dBm
JLog
CenterFreq
100 ; 2.441000000 GHz
0.00 Fr ,,\
e
,,./ \ StartFreq
100 2.440000000 GHz
) " =
M \W"I'L 1864 dBm
- Pl o
20 b Stop Freq
/ﬂ \ 2.442000000 GHz
-30.0 ,w/ \\
P LS Sl CF Step
200.000 kHz
Auto Man
-50.0
E00 Freq Offset
' 0Hz
-/0.0
Center 2.441000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz Sweep 1.067 ms (8001 pts)

STATUS

ALIGNAUTO 10:02:39 AMMoy 03, 2017

||Center Freq 12 515000000 GHz | #Avg Type: RMS WeCE[l2zasg| requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 2110 TYRE | M kb
IFGain:Low #Atten: 30 dB cer|P PPPP P
Auto Tune
Ref Offset 0.7 dB Mkr2 24.953 GHz
10 dBidiv  Ref 20.00 dBm -52.118 dBm
JLog
Center Freq
100 12515000000 GHz
1
0.00
StartFreq
400 30.000000 MHz
-18.64 dBm|
e StopFreq
25,000000000 GHz
300
400 CF Step
2.497000000 GHz
Auto Man
0D
00 Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
M3G STATUS
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RF Conducted Spurious Emissions_DH5_ 2480

Agilent Spectrum Analyzer - Swept SA
U RL RF 0@ AC SEWSE:PULEE ALIGHN AUTO 10:04:23 AMMNav 03, 2017
|[Center Freq 2.480000000 GHz | #Avg Type: RMS TRACEL 2345 6
PNO: Wide —— Trig:Free Run Avg|Hold: 10110 TYPE f';ﬂp piigi

IFGain:Low #atten: 30 dB bET

Frequency

Mkr1 2.479 839 00 GHZ||  AutoTune

Ref Offset0.7 dB
10dBidiv  Ref 20.00 dBm 1.002 dBm
JLog
CenterFreq
0.0 2.480000000 GHz
1 |
0.00 ,u,r- )
/ \ StartFreq
100 2.479000000 GHz
! = N
- J/u"/ \'W\\. EEIOE=S | —
) o = Stop Freq
/‘/ \ 2.481000000 GHz
30.0 TJJJJ \\,\
R WY, e CF Step
200.000 kHz
Auto Man
-E0.0
w0 Freq Offset
0Hz
-0.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 10:04:35 AMMNav 03, 2017 F
lcenter Freq 12.515000000 GHz \ #Bvg Type: RMS TeCE[12345 6 requency
PNO: Fast —»— Ttig:Free Run Avg|Hoeld: 2110 TYPE| I bl
IFGain:Low #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 0.7 dB MKr2 23.386 GHz
10 dBidiv  Ref 20.00 dBm -51.672 dBm
Log
Center Freq
104 12.515000000 GHz
1
0.oo
StartFreq
100 30.000000 MHz
-19.00 dBm|
<o StopFreq
25000000000 GHz
-30.0
00 CF Step
2.497000000 GHz
’2 Auto Man
Freq Offset
0 Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.337 s (8001 pts)
IMSG STATUS
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RF Conducted Spurious Emissions_2DH5_ 2402

Agilent Spectrum Analyzer - Swept SA
l RL RF S0w A

SENSE:PLLSE ALIGN AT

10:07:16 AMMay 03, 2017

Res BW 100 kHz

|[Center Freq 2.402000000 GHz | #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Wide —— Trig:Free Run Avg[Hold: 10110 TrPE |11 ki
IFGain:Low  #Atten: 30 dB ver|P FPPFF
Ref Offset07 dB Mkr1 2.402 150 75 GHZ Auto Tune
10dBidiv  Ref 20.00 dBm -1.217 dBm
JLog
CenterFreq
100 2.402000000 GHz
1
0.00 .
T A L N StartFreq
400 Y ulill iy 2.401000000 GHz
f" ]
200 / \\‘ 422 JE
StopFreq
/ \\ 2.403000000 GHz
-30.0 JPJ \’\T
o e, CF Step
200.000 kHz
Auto Man
-50.0
w0 Freq Offset
' 0 Hz
-/0.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
il RL RF 0@ AC SENSEPULEE ALIGH AUTO 10:07:29 AM Moy 03, 2017 F
[center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[1123456 requency
PNO: Fast —»— Trig: Free Run Avg|Held: 2110 TYPE| M Wbt
IFGain:Low  #Atten: 30 dB verfP PRPP P
Auto Tune
Ref Offset 0.7 dB Mkr2 23.446 GHz
10 dBidiv  Ref 20.00 dBm -52.031 dBm
Log
Center Freq
0D 12515000000 GHz
0.00 1
StartFreq
100 30.000000 MHz
-0 S Stop Freq
25000000000 GHz
-30.0
400 CF Step
2.497000000 GHz
’2 Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz

#VBW 300 kHz Sweep 2.387 s (8001 pts)

M3G

STATUS
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RF Conducted Spurious Emissions_2DH5 2441

Agilent Spectrum Analyzer - Swept SA

RL RF S0w A SENSE:PLLSE ALIGN AT

10:08:40 AMMav 03, 2017

|[Center Freq 2.441000000 GHz | #Avg Type: RMS macE[1o3455| T reduency
PNO: Wide —— Trig:Free Run Avg[Hold: 10110 THPE |14 ok
IFGain:Low #Atten: 30 dB oerfP PPFP P
Ref Offsot 0.7 dB Mkr1 2.441 152 75 GHZ Auto Tune
10dBidiv  Ref 20.00 dBm 0.350 dBm
JLog
CenterFreq
100 2.441000000 GHz
.1
””” e Y
P Le—— StartFreq
400 M/"’W [, 2.440000000 GHz
/ \\\ -19.65 dBim
0 Stop Freq
2.442000000 GHz
300 L ™
T |
-40.0 CF Step
200,000 kHz
Auto Man
-50.0
E00 Freq Offset
' 0Hz
-/0.0
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
il RL RF S0Q  AC SENSE:PULSE ALIGH AUTO 10:08:52 AM Moy 03, 2017 F
|Center Freq 12.515000000 GHz | #Avg Type: RM3 TRACE[[ 2345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Held: 2110 TPE ] i
IFGain:Low #Atten: 30 dB perfP PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr2 21.848 GHz
10 dBidiv  Ref 20.00 dBm -51.867 dBm
Log
CenterFreq
100 12515000000 GHz
0.00 1
StartFreq
00 30.000000 MHz
-19.65 dBm|
0 StopFreq
25.000000000 GHz
-30.0
400 CF Step
2.497000000 GHz
2 Auto Man
0.0 ’
MWWWWWWWWW Freqora
0 Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.337 s (8001 pts)
IMSG STATUS
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RF Conducted Spurious Emissions_2DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q  AC SEWSE:PULSE ALIGN AUTD 10:10:39 AM Moy 03, 2017
ICenter Freq 2.480000000 GHz | #Avg Type: RMS WecE[la3455| Freduency
PNO: Wide —— Trig:Free Run Avg[Hold: 10110 THPE |14 ok
IFGain:Low #Atten: 30 dB oerfP PPFP P
Ref Offsot 0.7 dB Mkr1 2.479 841 50 GHZ Auto Tune
10dBidiv  Ref 20.00 dBm -0.431 dBm
JLog
CenterFreq
100 2.480000000 GHz
‘1
0.00
MWW AL NI StartFreq
100 oo™ ", 2.479000000 GHz
. v S
=200 / \\ -20.43 dBQ. stop Freq
/ \ 2.481000000 GHz
-30.0 pp( \
400 U CF Step
: |
200.000 kHz
Auto Man
-50.0
E00 Freq Offset
0Hz
-/0.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

il RL RF 0@ AC ALIGH AUTO 10:10:51 AM Moy 03, 2017 F
[center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[1123456 requency
PNO: Fast —»— Trig: Free Run Avg|Held: 2110 TYPE| M Wbt
IFGain:Low  #Atten: 30 dB verfP PRPP P
Auto Tune
Ref Offset 0.7 dB Mkr2 20.509 GHz
10 dBidiv  Ref 20.00 dBm -52.306 dBm
Log
Center Freq
100 12515000000 GHz
0.00 1
StartFreq
00 30.000000 MHz
B -20.43 dBm|
20 1 Stop Freq
25,000000000 GHz
300
400 CF Step
2.497000000 GHz,
Auto Man
Freq Offset
0 Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

M3G

STATUS




N\ FCC Part 15.247 DA 00-705_Test Report

RF Conducted Spurious Emissions_3DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q  AC SEWSE:PULSE ALIGN AUTO 10:12:43 AMMNov 03, 2017 F
[[Center Freq 2.402000000 GHz | #Avg Type: RMS WacE[123456 requency
PNO: Wide —— Trig:Free Run Avg|Hold:>10/M0 THRE (V] it
IFGain:Low #Atten: 30 dB cer|P PPPP P
Ref Offset07 dB Mkr1 2.401 827 50 GHZ Auto Tune
10 dBIdiv  Ref 20.00 dBm -1.359 dBm
JLog
CenterFreq
100 2.402000000 GHz
1
0.00 ‘ ]
WWWW StartFreq
00 Pl g, 2.401000000 GHz
. . S

A0 el Stop Freq
/ \1\ 2.403000000 GHz
-30.0

P Miavans CF Step
) 200.000 kHz
Auto Man

-50.0
. FreqOffset
0Hz

-/0.0

Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF S0g  AC ALIGH AUTO 10:12:56 AMMNoy 03, 2017 F
[Center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast ~—»— Trig: Free Run Avg|Hold: 2110 TYRE | M kb
IFGain:Law #Atten: 30 dB cetlP PPPPRR
Auto Tune
Ref Offset 0.7 dB Mkr2 23.174 GHz
10 dBidiv  Ref 20.00 dBm -51.797 dBm
fLeg
Center Freq
10D 12.515000000 GHz
0.00 3 —]
StartFreq
400 30.000000 MHz
0 #EE Stop Freq
25.000000000 GHz
300
400 CF Step
2.497000000 GHz,
2 Auto Man
£00
500 Freq Offset
0 Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
M3G STATUS




FCC Part 15.247 DA 00-705_Test Report

RF Conducted Spurious Emissions_3DH5_ 2441

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q  AC SEWSE:PULSE ALIGN AUTD 10:14:40 AMMNov 03, 2017
|[Center Freq 2.441000000 GHz | #Avg Type: RMS macE[ 23455  Frequency
PNO: Wide —— Trig:Free Run Avg[Hold: 10110 THPE |14 ok
IFGain:Low #Atten: 30 dB oerfP PPFP P
Ref Offsot 0.7 dB Mkr1 2.440 837 50 GHZ Auto Tune
10 dBIdiv  Ref 20.00 dBm 0.409 dBm
JLog
CenterFreq
100 2.441000000 GHz
’1
0.00 W
W”ww e ey StartFreq
100 ,,A,W/ WWW 2.440000000 GHz
/ \y\\ 19,59 dfim
0 Stop Freq
2442000000 GHz
-30.0 i e
i o e
400 CF Step
' 200.000 kHz
Auto Man
-50.0
E00 Freq Offset
0Hz
-/0.0
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

il RL RF 0@ AC ALIGH AUTO 10:14:53 AM Moy 03, 2017 F
[center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[1123456 requency
PNO: Fast —»— Trig: Free Run Avg|Held: 2110 TYPE| M Wbt
IFGain:Low  #Atten: 30 dB verfP PRPP P
Auto Tune
Ref Offset 0.7 dB Mkr2 24.526 GHz
10 dBidiv  Ref 20.00 dBm -50.666 dBm
Log
Center Freq
100 12515000000 GHz
0.00 1
StartFreq
100 30.000000 MHz
-19.50 dBm|
e Stop Freq
25.000000000 GHz
300
400 CF Step
2.497000000 GHz,
e Auto Man
Freq Offset
0 Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

M3G

STATUS
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RF Conducted Spurious Emissions_3DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

] RL RF S0@ A SENSE:RULEE ALIGN AUTO 10:16:08 AMMNov 03, 2017 F
[[Center Freq 2.480000000 GHz | #Avg Type: RMS 123456 requency
PNO: Wide —— Trig:Free Run Avg[Hold: 10110 THPE |14 ok
IFGain:Low H#Atten: 30 dB oerfP PPFP P
Ref Offsot 0.7 dB Mkr1 2.480 178 50 GHZ Auto Tune
10 dBIdiv  Ref 20.00 dBm -0.959 dBm
JLog
CenterFreq
100 2.480000000 GHz

1 . |
0.00 W\{w —
StartFreq
Py e
] ] Ww\n 2.479000000 GHz
10.0

/,/(‘ v |
200 R Stop Freq
/ \ 2.481000000 GHz
300 / \

TS i = LY CF Step
200.000 kHz
Auto Man

-50.0
00 Freq Offset
0Hz

-70.0

Center 2.480000 GHz Span 2.000 MHz

Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC ALIGN AUTO 10:16:21 AMNay 03, 2017 F
[Center Freq 12.515000000 GHz | . #Avg Type: RMS TRacE[123456 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 210 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
Auto Tune
Ref Offset 0.7 dB Mkr2 24.975 GHz
10dBidiv  Ref 20.00 dBm -51.664 dBm
JLog
Center Freq
100 12.515000000 GHz
0.00 |
1 StartFreq
00 30.000000 MHz
w0 R Stop Freq
25.000000000 GHz
-30.0
400 CF Step
2.497000000 GHz
Auto Man
FreqOffset
0 Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (3001 pts)
MSG STATUS
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Tonscend
9.Restrict-band band-edge measurements

Jgg; Hopping | Freg. ?doE\gNn?]r Gain ?:gjcl:g? [ dBuEV/m] Detector [ délijr?/i/tm] Verdict
DH5 OFF |[2310.0| -48.89 2.0 0 48.37 PEAK 74 PASS
DH5 OFF |2390.0| -50.57 20 0 46.68 PEAK 74 PASS
DH5 OFF |2483.5| -50.84 2.0 0 46.42 PEAK 74 PASS
DH5 OFF |2500.0| -51.42 20 0 45.84 PEAK 74 PASS
2DH5 OFF |2310.0| -51.17 2.0 0 46.09 PEAK 74 PASS
2DH5 OFF |[2390.0| -50.03 2.0 0 47.23 PEAK 74 PASS
2DH5 OFF |2483.5| -49.81 20 0 47.45 PEAK 74 PASS
2DH5 OFF |2500.0| -51.70 2.0 0 45.56 PEAK 74 PASS
3DH5 OFF 2310.0 | -51.97 2.0 0 45.29 PEAK 74 PASS
3DH5 OFF |2390.0| -50.31 20 0 46.95 PEAK 74 PASS
3DH5 OFF 2483.5 | -49.67 2.0 0 47.59 PEAK 74 PASS
3DH5 OFF |2500.0| -52.26 20 0 45.00 PEAK 74 PASS
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Restrict-band band-edge measurements_Hopping OFF_PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0&  AC SEMSE:PULSE ALIGN AUTOD 10:01:11 AMMNaov 03, 2017 F
[Center Freq 2.352000000 GHz | Avg Type: Log-Pwr TACE[23456 requency
PNO: Fast —— THg:Free Run Avg|Hold: 10/10 TYPE| I bt
IFGain:low  #Atten:30 dB perfP PPPPP
et Ofeet 07 d MKr3 2.390 000 GHZ|| ~ AutoTune
10 gsmw Ref 20.00 dBm -50.573 dBm
100 } Center Freqf
000 /\ 2,352000000 GHz
-10.0 I
e ’ Start Freq||
0o J 2.300000000 GHz
-40.0 2 3
00 Ww&uwm AR A h 4 h ,'! wL
10 Stop Freq(]
' 2.404000000 GHz
700
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 10.400000 MHz
MER MODE| TRC SCL FUNCTION FUNCTION WIDTH FUNCTION YALUE A m Man
1 III---!EHEBBIEI___
pd N | [F]  2310000GHz| 48891dBm| | [ ]

0 3 N | [f[ 2360000GHz| 60573dBm| | | | Freq Offset
g I I 0 Hz
6
7
8
9

10
1
<
MSG STATUS

ALIGMAUTO 10:04:48 AMNov 03, 2017 F
[Center Freq 2.489000000 GHz | Avg Type: Log-Fur WACE[12345 6 requency
PNO: Fast —— 1rg:Free Run Avg|Hold: 10110 TPE M kit
IFGainLow  HAtten:30 4B verlP PPPPP
e Ofeet07 d WKr3 2.500 000 00 GHz|[ ~ AutoTume
10 dBidi Ref 20.00 dBm -51.417 dBm
100 4 Center Freq
0 / \ 2.489000000 GHz
100 / \
e / \ StartFreq
400 \ 2478000000 GHz
400 v P
500 -aQ NSV SRSV FVOPREN SURSUN FUFSTOPF RSP P |
A0 Stop Freq
2500000000 GHz
700
| Start 247800 GHz Stop 2.50000 GHz CFStep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2:200000 MHz
MKR MODE TRC SCL FUNCTION FUMCTION WIDTH FUNCTION VALUE A m Man)|
1 III.I]_—_
A N | [f[  248350000GHz| 0840dBm| | ]
| 3N [f[  250000000GHz| 51417dBm| [ [ | Freq Offset
I I A 0Hz
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Restrict-band band-edge measurements_ Hopping OFF _PEAK

Agilent Spectrum Andlyzer Swept SA

] RL a0 5 SEMSE:PULSE ALIGH AUTO 10:07:40 AM Moy 03, 2017
[center Freq 2 357000000 GHz | Rvg Type: Log-Pur WacE[[z3456|  Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TPE | M okt i’
PPPPFPF
IFGain:Low #Atten: 30 dB DET
Auto Tune|
Mkr3 2.390 000 GHz
Ref Offset 0.7 B
19dBidiy_Ref 20.00 dBm -90.030 dBm
0o 1 Center Freq
0.00 [\ 2.357000000 GHz
-10.0 { |
=200
f StartFreq
300 ] 2310000000 GHz
-40.0 I—
500 e
10 StopFreq
' 2.404000000 GHz,
-f0.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKFR| MODE TRC| SCL FUMCTIOM FUNCTION WIDTH FUNCTION VALUE m Man
III-II___
)l N[ [ ] 2,310 000 GHz 51168dBm| [ ]
N [f] 2.390 000 GHz 5000dBm| | 0] Freq Offset
4 - ] 0 Hz
5 - ]
6 - ]
7 I R E R I
8 -
9 - ]
10 - ]
1
! I I I—— — ——_——
MSG STATUS

ALIGH AUTO 10:11:02 AMKov 03, 2017 F
I[Center Freq 2.489000000 GHz | Avg Type: Log-Pur A1 23456 requency
PNO: Fast —— 1tig:FreeRun Avg|Hold: 10110 TPE | M ekt
IFGainlow  HAtten:30 dB verF FPPPP
o Ofeot7 dB MKkr3 2.500 000 00 GHZ|| ~ AutoTune
10gBidlv_Ref 20.00 dBm -51.698 dBm
oo <> CenterFreq
.00 2.489000000 GHz
-10.0
=200 / \‘
/ \ StartFreq
-0 \ 2.478000000 GHz
-40.0 5 I -
500 \‘huOn " ;‘_L; VAR TINFIRRTTITY NYPRSN SUATOT — TN '_"A
00 Stop Freq
2500000000 GHz
0.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 1.067 ms {8001 pts) 2.200000 MHz
MR MODE TRC SCL FUMCTION FUMCTIOM WIDTH FUMCTIOM VALUE A m Man
1 MK 2. 479 900 25 GHz 0. 036 ®em | | ]
)l N[ [ f | 2.483 500 00 GHz 49808dBm| | [ ]
| N [f] 2,500 000 00 GHz 51698dBm| [ [ ] Freq Offset
4 --=_—__— 0 Hz
6
7
8
9
10
1 N ) R
£ ¥
MSG STATUS
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Restrict-band band-edge measurements_ Hopping OFF _PEAK

Agilent Spectrum Analyzer - Swept SA

] RL RF a0 SEMSEPULEE ALIGM AUTC 10:13:07 AMMNoy 03, 2017

Q@ AC
[Center Freq 2.357000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast ~—»~ 1rig:Free Run Avg|Hold: 10M0 THRE| M ekt
IFGain:Low #atten: 30 dB cer|P PPPP P
ot Offeet07 dB MKr3 2.390 000 GHZ Auto Tune
lggBldiv Ref 20.00 dBm -50.306 dBm
oo 3 Center Freq
0.00 2.357000000 GHz
-10.0 //\
0 J StartFreq
-0 ] 2310000000 GHz
-40.0 5 .3 J
-50.0 by SR pa——— A TR T ——— SRS
- Stop Freq
2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #BW 3.0 MHz Sweep 1.067 ms (8001 pts), 9.400000 MHz,
MER MODE TRC SCL. o b FUMCTIOM FUNCTION WIDTH FUNCTION VaLUE ~ m Man
o N | [F|  2402038GHz|  -0.492 dBm| ]
)d N | | f|  2310000GHz|  51.967 dBm| ]
] Freq Offset
]
]
]
]
]
[ |
>

MSG STATUS

RF S0@  AC ALIGN AUTO 10016032 AMMov 03, 2017

ICenter Freq 2.489000000 GHz | Avg Type: Log-Pur TRAE[1 23456 Frequency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 10110 TwPE EAW";"W
DET

IFGain:Low RAtten: 30 dB

Auto Tune
Mkr3 2.500 000 00 GHz
Ref Offset0.7 dB
10 gBIdiv R:f 2§.e00 dBm -52.258 dBm

100 ' CenterFreq
0.00 2.489000000 GHz
-10.0 / \
0 \\ StartFreq

300 2.478000000 GHz
400

N
B

500 — e e T e e

00 Stop Freq
2.500000000 GHz
700
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MKR MODE| TRC) SCL b Y FUNCTION FUMCTIOM WIDTH FUMCTIOM WaLUE A m Man
@l N | | f| = 247993326GHz|  0M10dBm| | | |
A N | | 2.48350000GHz[ 49688dBm| [ | |
| N | | 250000000GHz|  62288¢Bm| [ | | FreqOffset
- ;| 0 Hz
5 - r r  °r~ ;|
6 - r r  °r~ ;|
g ]
9
10
11
<
M3G STATUS




